UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROXS
ISED ID 6545A-U7PROXS
Equipment Under Test U7-Pro-XS

Test Report Serial Number | TR9791_01

Date of Tests 8 January 2025
Report Issue Date 14 February 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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NOTE: The first channel contains the equipment setting tables, if subsequent channels do not
have an equipment setting tables then the equipment setting table is the same as the first
channel.

1 RF Conducted UNII-2a

427 West 12800 South, Draper, UT 84020

1.1 HE Mode
1.1.1 Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Power Spectral Density 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.700000 5248.650000 5271.350000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 5.4 | PASS
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26 dB Bandwidth

Level in dBm
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Measurement
Setting Instrument Target Value

Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz

Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.010 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 23.0 24.0 23.0 99.720 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5268.316832 | 10.237 11.0 | PASS

Ports

Port State

1 | used

used

2
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

Power Spectral Density

45T
40T
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5 20T
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O__
5250 5255 5260 5265
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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427 West 12800 South, Draper, UT 84020

Level in dBm

99 % Bandwidth
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.900000 5268.350000 5291.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 4.6 | PASS
26 dB Bandwidth
10T
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I -10T
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©
£
©
>
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290 M+
5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
TR9791_U7-Pro-XGS_FCC_15.407_UNII-2_Annex Page 7 of 65



% UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
'l'l:-‘l’l. ;l’ .- £ - REW 200 kit saL -
:."“:" " .: :.:n 101 s @ ;4:::" 00 i ,’ Mo futh Gwess  Gount THOJS00 frequency 5.2800000 GHz

05:47:92 M 01/0B/2025

K0S X7 -

- Span GD.OMIZ

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5271.485149 | 10.112 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density

40T
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5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.250000 5270.375000 5289.625000
DUT Frequency Result
(MHz)
5280.000000 | PASS
99 % Bandwidth
1571

10 :: /‘“W\/V\/‘MM

£
03]
©
£
2
3
1929 M
5260 5270 5280 5290 5300
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.30000 GHz 5.30000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.800000 5308.750000 5331.550000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 4.8 | PASS
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26 dB Bandwidth

10T

-10T1

Level in dBm

5290 5300 5310 5320 5330 5340 5350
Frequency in MHz

Bandwidth

MUtV iew Spect ' -
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Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5311.683168 | 10.294 11.0 | PASS
Ports
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427 West 12800 South, Draper, UT 84020

Port State

1 | used

used

used

AwN

used

407
307

201

Power Spectral Density

Level in dBm

=

5310

Connector 1
Sum Lewel

5315

5320

Frequency in MHz

Connector 2
Limit

Connector 3

2 PSD

5325

5330

Connector 4

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.250000 5310.375000 5329.625000
DUT Frequency Result
(MHz)
5320.000000 | PASS
99 % Bandwidth
1571
10T

Level in dBm

/\/\/\/M/\/W—\/WM

192D M+

5300

5305

5310

5315

5320 5325

Frequency in MHz

5330

5340
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427 West 12800 South, Draper, UT 84020

Bandwidth
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Measurement
Setting Instrument Target Value
Value
Start Frequency 5.30000 GHz 5.30000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 43.350000 5247.875000 5291.225000
TR9791_U7-Pro-XGS_FCC_15.407_UNII-2_Annex Page 13 of 65

PROPRIETARY



COMPLI

\7

UNIFIED

ANCE

LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5270.000000

5.4

PASS

26 dB Bandwidth

Level in dBm

5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Bandwidth
T, - ke
XN ® BWT 4 . UIDW SO0 UM Made futh Gwest  Gount S6O/S00 freguancy 5.2700000 GHz

o

¥ 5,271

85151114 ™ 01/0B/2035

12,0 MHz/ Span 120.0 MUz
N L
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5266.039604 7.980 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
Power Spectral Density
35T
30T
nE: 20T
5 J
£ 10+
® g
g 4
[
g 0_/ K
-101
5250 5255 5260 5265 5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
Sum Lewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.500000 5250.750000 5289.250000
DUT Frequency Result
(MHz)
5270.000000 | PASS
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LABORATORY » Draper,
99 % Bandwidth
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Frequency in MHz
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 43.200000 5288.325000 5331.525000
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 5.4 | PASS

107
O -
10T

20T

Level in dBm

307
40T

-501

26 dB Bandwidth

43200 M

5250 5260

Bandwidth

5280

5300 5320
Frequency in MHz

5340

5360 5370
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LABORATORY

el Lowel 30 00 & " REBW 200 ke saL

Att O SWT 108 me = YRW 500 ure  Mode futh Swesp  Gount B6OS00 freguancy 5.3100000 GHz
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|
T
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l
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05:53:21 M 01/0B/2015

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5313.168317 | 8.180 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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Power Spectral Density

35T
30T

20T

10T ™
i

-10¥

Level in dBm

=

5290 5295 5300 5305 5310 5315 5320 5325 5330
Frequency in MHz

Connector 2 Connector 3 Connector 4

Limit L 2 PSD

Connector 1
Sum Lewel

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.500000 5290.750000 5329.250000
DUT Frequency Result
(MHz)
5310.000000 | PASS
99 % Bandwidth

1571

10+ /_\N,\/\,\M\/\/_’W\N\M/\W/\A
e T
28] 1
©
= a0t
3]
>
[}
—

20T

3850 M+ |
-30F
5270 5280 5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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{Ul ‘l X x- - Apw o G -

Af| 10 O SwT e - v:\w Made Aot - ;u:w S00/560 freguancy 5.3100000 GHz

X.E.m 150 P8 # Nobch 3

WP 5,33 Glz _ = 160 prs. = 8,0 M/ Span 00,0 Mz
B5:54:51 m  01/08/2025
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.35000 GHz 5.35000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 88.500000 5245.250000 5333.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 9.8 | PASS
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26 dB Bandwidth

1571
10T

-10T

Level in dBm

5170 5200 5250 5300 5350 5410
Frequency in MHz

Bandwidth

MultVIew = Spectrin -

el Lovel 10 00 & - RBW 1 e

] J SO0
Art Ol SWT 1me = VBW 2 M Mode At Gwess  Coumt 500/560 freguancy 5.2900000 GHz

KFozoghz = _____nnpts = oM/ - _Sean 240.0 Mz

05:56:51 1 01/0B/2015

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5290.000000 5308.750000 | 5.047 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

Ports

Port State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density

35T
30T

20T

10T

Level in dBm

g

-107¢

\

5250 5260 5270 5280

5290

Frequency in MHz

Connector 2

Limit 2

Connector 1
Sum Lewel

Connector 3

PSD

5300

5310

5320

5330

Connector 4

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS
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LABORATORY » Draper,
99 % Bandwidth
20T
10+ /\/\/\/J\’\«\/\/\\,\/\/\Nﬂ\—/\’\/\—’\—\/\«\
5 o
-D -
£
E -101
2 J
-
-201
-30T
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
Art O SWT 1me = VW (014t Mode Avs Seeen  Coant 2007500 freguancy 5.2900000 GHz
Lrpat 150 P8 N Sobtch oH
" - - ‘~ I W - :
| | |
| | | |
CESTR0Nz___ = 100t = 16.0MHz/ S 100.0 Mz
05:58:21 M 01/0B/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 96.000000 5241.500000 5337.500000
DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 11.9 | PASS
26 dB Bandwidth
1571
10T
O_-
% 1
2 1071
£ T
©
>
[}
—
96000 MH
5010 5100 5200 5300 5400 5490
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

itk i -

el Lowel 10 00 & - RBW 0w SO0

Art O BWT 1me = VBW 200 Mode Auta Swess  Count 500/500 freguancy 5.2500000 GHz
Lrput 1A " " Sobdh De

1
‘ 1
3 Ay 4 + [
| |
s 4 | £l
|
| /]
| | |
e I S E— ! ! |

: L ]
B t | |
| | |
.| ]

1 | | |
| | |

Cro2aoiz = _____Wipts oM SR AN MIZ

05:58:5¢ M 01/0B/2025

Power Spectral Density (5250 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5250.000000 5308.750000 | 5.020 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density

1571
£
m
©
£
°
>
(]
-
5170 5180 5200 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 82.500000 5248.750000 5331.250000
DUT Frequency Result
(MHz)
5250.000000 | PASS
99 % Bandwidth
20T

S

s}

©

£

©

>

[}

—

50 M+
5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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» UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
yll l‘l 'l L xﬁ.‘ o - RBW 5 S -

At TR0 BWT dme w VW (00 Mode At Smeer  Comnt 5007500 froquency 5.2500000 GHz

Lim 150 P8 2 Nobch of

KESZa0z_ = = 126 pts. = XTI — = _Sin 320.0 Mz

06180:2% M 01/0B/2035

Measurement
Setting Instrument Target Value
Value
Start Freguency 5.09000 GHz 5.09000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >=4.000 MHz
VBW 10.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

2 RF Conducted UNII-2c

2.1 HE Mode
2.1.1 Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Power Spectral Density 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Power Spectral Density 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Power Spectral Density 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Power Spectral Density 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Power Spectral Density 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Power Spectral Density 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Power Spectral Density 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Power Spectral Density 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Power Spectral Density 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 23.000000 5488.250000 5511.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 5.9 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Level in dBm

5500
Frequency in MHz

Bandwidth
el Lowel 10 00 % e * RBW 200 ke SaL -
At O SWT 101 me = UDW 500 i Modo futh Sweep  Count 5603500 freguency 5.5000000 GHz
Lrpat 150 P8 o Notch il
| |
| | |
| |
\ \
| | |
| | |
| | |
| | | |
I R |
| | | |
X T = J— T = KL 7 - o (0N
06:29:10 M 01/08/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.010 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 23.2 24.0 23.2 99.716 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5508.118812 | 10.516 11.0 | PASS

Ports

Port State

1 | used

used

2
3 | used
4 | used
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

451
40T
% 30T
5 4
c
— 20T
g 4
3 10-;/ 0—\
O__
5490 5495 5500 5505
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.250000 5490.375000 5509.625000
DUT Frequency Result
(MHz)
5500.000000 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth

/"“‘V‘—"—-"/\/J\N\/M/\f\»/\/\—w

Level in dBm

5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency in MHz

Bandwidth
MUtV iew Spoct '
fal Lowel 10 00 & = RBW SO0z s -
Art O SWT 1 mr = Viw ST Made Aot G Cooo 5002500 freguancy 5.5000000 GHz
Liul 150 P8 N Sobtch s
| ; | e
: ! + ‘ ‘
20 . -
o5 dr———1 _ ! 1 ! S| E—
- ! L
L ] ]
| | | |
AT T — = _____lo0pts 5 RS 7 — = _Zpn A0.0MIZ
06:30:47 M 01/08/2035
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.300000 5588.950000 5611.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 6.3 | PASS
26 dB Bandwidth
10T
O_-
10+
£ O__
s}
©
£
©
>
[}
—
230 M+
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

itk i -

el Lowel 30 00 & w RBW 200 ke -

& L
Art O SWT 101 me = YEW 300 ure  Medo Ayt werp Count BOOYNO0 me" 5.6000000 GHz
Lrgut P O Neotch #

+
|
.
|

ST T T— = _____G00pts oM e ZPADDOMIZ
1 28 . .

06:35:36 ™ 01/0B/2015

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5602.574257 | 10.504 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density

45T
40T

30T
20T

10F 4

Level in dBm

5600 5605 5610

Frequency in MHz

5590 5595

Connector 3 Connector 4

PSD

Connector 1 Connector 2
Sum Lewel Limit 2

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5600.000000

19.250000

5590.375000

5609.625000

DUT Frequency Result
(MHz)

5600.000000

PASS

99 % Bandwidth

1571
10+ /*/\—~/\/\/\/\/—\——N‘/\,\/\"\’\/\/\/*’_\"\/\,—r\
o+

-10T

Level in dBm

20T

-30T

-407

5600 5605 5610 5615 5620

Frequency in MHz

5580 5585 5590 5595

Bandwidth
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427 West 12800 South, Draper, UT 84020

el Lovel 0 &

Art

frequency 5.6000000 GHz
Lrgat 1

S o AN Gwe
"o 2

HER
Coun %00/%00

iCF 5.0 Gz = = 160 pts. E 4.0 MWHz/ Span 40.0 Miiz
063783 M 01/08/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.900000 16.350000 6.550000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.650000 5731.550000 5.9 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T

-10T1

Level in dBm

5690 5700 5710 5720 5730 5740 5750
Frequency in MHz

Bandwidth

MUtV iew Spect ' -
J e

el Lewel 10 00 @ - RBW 200 kit saL
Art O HWT 101 me = VAW 300 ure  Made futh Swesp  Count 560500 frequancy 5.7200000 GHz
AL . L4 Notch il

|
l
|

G - — _____G0opts KO 7 — = Zpan 0.0 MZ
1 » -

06:39:53 1 01/0B/2015

Power Spectral Density (5720 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5720.000000 5711.485149 | 10.346 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Ports
Port

State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density

45T
40T

30T
20T

10/0—

5710

Level in dBm

5720 5725 5730

Frequency in MHz

5715

Connector 3 Connector 4

PSD

Connector 1 Connector 2
Sum Lewel Limit 2

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5720.000000 19.500000 14.625000 4.875000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5720.000000 5710.375000 5729.875000 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth

10T WV\/»/\»\/M/\/\/V\N\

Level in dBm

5700 5705 5710 5715 5720 5725 5730 5735 5740
Frequency in MHz

Bandwidth
MUtV iew Spoct '
fal Lowel 10 00 & = RBW SO0z s -
Art O SWT 1 mr = Viw ST Made Aot G Cooo 5002500 freguancy 5.7200000 GHz
Liul 150 P8 N Sobtch s
»~— 4 1] ! ! | | { ! =
\ ‘ ‘ \
-2 e | — ) — —_—
: ! + ‘ ‘
20 . - - —
o5 dr———1 | L il ! A\
b1 ‘ ‘ =11}
ks l l l | . |
| | | |
G - = _____lo0pts = RS 7 — = _Zpn A0.0MIZ
06:41:3¢ M  01/08/2035
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.70000 GHz 5.70000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 43.050000 5488.625000 5531.675000
DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 5.9 | PASS

107
O -
10T

20T

Level in dBm

307
40T

-501

26 dB Bandwidth

B0 M+

5450 5460

5480

5500 5520
Frequency in MHz

Bandwidth

5540

5560 5570
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% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

el Lowel 30 00 & " REBW 200 ke saL

Att O SWT 108 me = YRW 500 ure  Mode futh Swesp  Gount B6OS00 freguancy 5.5100000 GHz
Lrgut 138 P8 O Neotch #

4
CF oGz = ——poopis. azoMuz —__SRan1200MZ

06:42:13 M 01/0B/2025

Power Spectral Density (5510 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5510.000000 5511.980198 | 8.368 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density

35T
30T

20T

1% — A

-101

Level in dBm

5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency in MHz

Connector 2 Connector 3 Connector 4

Limit L 2 PSD

Connector 1
Sum Lewel

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5510.000000

38.500000

5490.750000

5529.250000

DUT Frequency Result
(MHz)

5510.000000

PASS

99 % Bandwidth

157
101 AN DT N e A
O =+

-10T

Level in dBm

20T

-30T

aﬂDM-tl

407

5470 5480 5490 5500 5510 5520 5530 5540 5550
Frequency in MHz

Bandwidth
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COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
{Ul ‘l X x- - Apw o G -

Af| 10 O SwT e - v:\w Made Aot - ;u:w S00/560 freguancy 5.5100000 GHz

X.E.m 150 P8 # Nobch 3

P 557 Gz _ = 160 prs. = 8,0 M/ Span 00,0 Mz
06:43:43 M 01/08/2025
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.55000 GHz 5.55000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 43.950000 5568.325000 5612.275000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 6.8 | PASS
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26 dB Bandwidth

10T
0 -+
-10T

20T

Level in dBm

30T

407

5530 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz

-501

Bandwidth

MultVIew = Spectrin -

el Lovel 0% » RBW 200 ke S0l
Art O SWT 103 me = YRW 00 ure  Mode futh Sweep  Gount B60/S00 freguancy 5.5900000 GHz
Al 1 o Notch I

\
| | |

KFo3sGhz — D00 pts. = azoMnzf = _Sean 120.0 Mz
w mwr  SEEEEE S DY e

06:144:25 M1 01/0B/2025

Power Spectral Density (5590 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5590.000000 5607.425743 | 8.364 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

Ports
Port

State
1 | used
2 | used
3 | used
4 | used

35T
30T

20T

Power Spectral Density

10T

Level in dBm

17

-107

=

5570

Connector 1
Sum Lewel

5575

5580

5585 5590

5595

Frequency in MHz

5600 5605

5610

Connector 2
Limit

4

Connector 3
PSD

Connector 4

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.500000 5570.750000 5609.250000
DUT Frequency Result
(MHz)
5590.000000 | PASS
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 % Bandwidth
20T
T (\_/\/\*'\_M\/\/\/J\M\/M/\/—\J\A

Level in dBm

5550 5560 5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
llc‘l 1 ;-;I 08 - npw laald SOL -
Art P OBWT 1me e VBW DM Mode AUt Swess  Coumt 500/500 freguancy 5.5900000 GHz
Lrput e " o Sotch De
! ! 1 T ‘ | | ‘
| | | | |
G- = ____100pts = 0L 17— = Span 60,0 Mz
06:45:54 1 01/08/ 2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.55000 GHz 5.55000 GHz
Stop Frequency 5.63000 GHz 5.63000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 44.550000 37.275000 7.275000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5687.725000 5732.275000 5.7 | PASS
26 dB Bandwidth
10T
O_-
I -10T
[a0] =+
©
£
©
>
[}
—
2450 M
5650 5660 5680 5700 5720 5740 5760 5770

Frequency in MHz

Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

MultiView *

el Lowel 10 00 & * RBW 200 ke oL

At O SWT 108 me = VAW SO0 Mode futh Swesp  Count B60/500
Lrgut P O Neotch 3

freguancy 5.7100000 GHz

.

CESZIGUE = T i?f

06:46:4% ™1 01/0B/2025

AzoMnzf

SN 1200Miz

Power Spectral Density (5710 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5692.178218 8.499 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density

35T
30T
% 20T
== s
c
— 10T
[3)
Q s
(]
IR 3\
-101
5690 5695 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.500000 34.250000 4.250000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.750000 5729.250000 | PASS
99 % Bandwidth
20T
1 A A AN N NN AN
S
03]
©
£
©
>
(]
-
3850 M+ |
5670 5680 5690 5700 5710 5720 5730 5740 5750
Frequency in MHz
Bandwidth
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
{Ul ‘l X x- - Apw o G -

Af| ydos O SWT ime = v:\w Made At e ;u:w H00/500 freguancy 5.7100000 GHz

X.E.m 150 P8 # Nobch 3

P 5,73 Glz _ = 160 prs. = 8,0 M/ Span 00,0 Mz
06:48:32 M 01/08/2025
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.67000 GHz 5.67000 GHz
Stop Frequency 5.75000 GHz 5.75000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 89.500000 5485.250000 5574.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 10.4 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

26 dB Bandwidth

1571
10T

-10T

Level in dBm

5410 5450 5500 5550 5600 5650
Frequency in MHz
Bandwidth
At r W1 - VawW < Mode AUt Gwess  Coumt 500/500 freguancy 5.5300000 GHz

|
|
|
| |
| |
| | _ ‘
I |
N A I N B
| | |

PRI - _SRn 240.0 Mz

= = = :'n.rzi,i{ 5

07:27:%3 ™ 01/0B/2035

Power Spectral Density (5530 MHz; 24.000 dBm; 80 MHz)

KFamRGz

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5530.000000 5512.750000 | 5.080 11.0 | PASS
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ports
Port

State
1 | used
2 | used
3 | used
4 | used

35T
30T

20T

Power Spectral Density

10T

Level in dBm

g

-107

\

5490

Connector 1
Sum Lewel

5500

5510

5520 5530

5540

Frequency in MHz

5550 5560

5570

Connector 2
Limit

4

Connector 3
PSD

Connector 4

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 79.000000 5490.500000 5569.500000
DUT Frequency Result
(MHz)
5530.000000 | PASS
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 % Bandwidth
20T
1 KW_WWNM/\

Level in dBm

5450 5460 5480 5500 5520 5540 5560 5580 5600 5610
Frequency in MHz
Bandwidth
m:‘l 1 ;-;l 08 - ABW 214 c s -
Art O SWT 1me = VEW (0184 Mode Aus Sesen  Coant 2007500 freguancy 5.5300000 GHz
Lrput 150 P8 N Sobtch oH
| |
| | \ \ [ | | |
| |
O 2 N I -
|
| | | | |
Kromaghiz_ = _____nopts 5 (7 A— = _San 160.0 Mz
07:28:37 m  01/08/2025
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.45000 GHz 5.45000 GHz
Stop Frequency 5.61000 GHz 5.61000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 89.500000 5565.250000 5654.750000

DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 10.7 | PASS

Level in dBm

(continuation of the "26 dB Bandwidth" table from column 6 ...)

26 dB Bandwidth

Bandwidth

5600

Frequency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

itk i -

el Lowel 10 00 % - RBW W SO0

At Ol BWT 1ms = VBW 2 0% Mode Auto Swess  Colmt 50025060 freguency 5.6100000 GHz
Lrput 1A L olid Sobdh De

KES01GHE _ _____Wipts P 7 - SN ZA00MIZ

07:28:53 M 01/08/2025

Power Spectral Density (5610 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5610.000000 5647.750000 | 5.277 11.0 | PASS
Ports
Port | State
1 | used
2 | used
3 | used
4 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density

35T
30T

20T

10T

o= 3

-107

Level in dBm

5610 5620 5630 5640 5650

Frequency in MHz

5570 5580 5590 5600

Connector 2 Connector 3 Connector 4

Connector 1
Limit L 2 PSD

Sum Lewel

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 79.000000 5570.500000 5649.500000
DUT Frequency Result
(MHz)
5610.000000 | PASS
99 % Bandwidth
20T
104+ /—"v-'*/\’\/\/\/\—w\/\/\/\—v\/\_/\/\/\/\
S
s}
©
£
©
>
[}
—
7000 M
5530 5540 5560 5580 5600 5620 5640 5660 5680 5690
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

el Lowel 0 & - RBW 214 a0

Art P OEWT 1 me = VW (At Mode Ass Seeen  Cosnt 2007500 freguancy 5.6100000 GHz

Lrgart 15 ] # Nobtch

¥ 501Gl = § 160 prs. = oMz = Span 1000 Miiz
07:30:23 m  01/08/2025
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.53000 GHz 5.53000 GHz
Stop Frequency 5.69000 GHz 5.69000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 91.500000 79.750000 11.750000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5645.250000 5736.750000 9.8 | PASS
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M UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

1571
10T

-10T

Level in dBm

5570 5600 5650 5700 5750 5810
Frequency in MHz

Bandwidth

10 00E | SO0
Art O HWT 1mr = VBW 2 M Mode AUt Gwess  Coumt 500/500 frequency 5.6900000 GHz

‘
KFa0sGz = - 00 pts. - PR 7 A— = S 240.0 Mz
IR TET) » -

07:30:44 M 01/0B/2025

Power Spectral Density (5690 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5690.000000 5693.750000 | 5.160 11.0 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Ports
Port

State
1 | used
2 | used
3 | used
4 | used

Power Spectral Density

35T
30T

20T

107

o~

107

Level in dBm

|

5730

5690 5700 5710 5720

Frequency in MHz

5650 5660 5670 5680

Connector 3 Connector 4

PSD

Connector 1 Connector 2
Sum Lewel Limit 2

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 79.000000 74.500000 4.500000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.500000 5729.500000 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth

waﬁW\

Level in dBm

5610 5620 5640 5660 5680 5700 5720 5740 5760 5770
Frequency in MHz
Bandwidth
Art O BWT 1me = VBW (014 Mode Avs Smeen  Connt 2007500 freguancy 5.6900000 GHz
Liul 150 P8 N Sobtch oH
| | | |
KES05GH: = _____lo0pts 5 16.0MUz/ _San 160.0 Mz
07:32:19 M 01/08/2035
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.61000 GHz 5.61000 GHz
Stop Frequency 5.77000 GHz 5.77000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 177.000000 177.000000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5483.500000 5660.500000 14.1 | PASS

26 dB Bandwidth

Level in dBm

Mo,

177000ME
5330 5400 5500 5600 5700 5810
Frequency in MHz
Bandwidth
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% UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
'l'l ‘r’u : ;l ’ .- £ . REW 2 M 50 -
At RWT S w VW 344 Mode At Swess  Count 500/500 froquency 5.5700000 GHz

Lrgut 138 P8 # Nobeh

07133184 M 01/0B/2025

BT YT A—

_San AN0OMIZ

oo " ] - -

Power Spectral Density (5570 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5570.000000 5647.750000 2.894 11.0 | PASS
Ports
Port State
1 | used
2 | used
3 | used
4 | used
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

[y

;]
1
1

0_
c 7 Y \
5 J
©
£ 20T
°
Q s
(]
-
40T
5490 5500 5520 5540 5560 5580 5600 5620 5640 5650
Frequency in MHz
Connector 1 Connector 2 Connector 3 Connector 4
SumLewel Limit L 2 PSD

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 162.500000 162.500000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5488.750000 5651.250000 | PASS
99 % Bandwidth
25T
207 M\A/*«—/\/v«—'\/\_w_ﬂ/\
£
03]
©
£
©
>
(]
-
12500ME |
5410 5450 5500 5550 5600 5650 5700 5730
Frequency in MHz
Bandwidth
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» UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
A T e VOVY (0Pl ikoie Acks Eevea - Comrd 007500 froquency 5.5700000 GHz

Lim 150 P8 2 Nobch of

) e

KER TG = - 126 pis. - R 17— : _Sean 320,0 Mz

07:34: Y M 01/0B/2025

Measurement
Setting Instrument Target Value
Value
Start Freguency 5.41000 GHz 5.41000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 320.000 MHz 320.000 MHz
RBW 5.000 MHz >=4.000 MHz
VBW 10.000 MHz >= 15.000 MHz
SweepPoints 128 ~128
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report--
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